
	 30	
	

Power Scrub II
						Frame	Assembly

Item	 Part	No. Description 	Qty
1 112110 Leg	assembly 2
2 112120 Leg	brace 1
3 112130 Conveyer	mount	bracket 2
4 112140 Drain	trough 1
5 112150 Basket	tray	brace 1
6 112160 Motor	mount	bracket 1
** 112170 Motor	mount	bracket	(air	version) 1
7 112180 Basket	tray 1
8 112190 Control	panel	mount 1
9 112200 Table	frame 1
10 112210 Table	top 1
11 112220 Table	back 1
12 412110 Carriage	bolt		5/16"	x	1	1/2" 4
13 412120 Bolt		5/16"	x	1	1/2" 11
14 412130 Bolt		5/16"	x	2" 1
15 412140 Carriage	bolt		1/4"	x	3/4" 5
16 412150 Bolt		1/2"	x	1	1/2" 4
17 412160 Carriage	bolt		1/4"	x	1	1/2" 2
18 412170 Nut		1/4"	flange 7
19 412180 Nut		5/16"	flange 24
20 412190 Screw		8	x	3/4" 10
21 412200 Machine	bolt		5/16"	x	2" 8
22 412210 Pin	keeper 2
23 412220 Pin 2
24 112230 Tube	cap 3



	 31	

	



	 32	

      Power Scrub II
							Body	Assembly

Item	 Part	No. Description 	Qty
1 212110 Washer	cabinet 1
2 212120 Lid 1
3 212130 Hinge 1
4 212140 Egg	rail	-	rear 1
5 212150 Egg	rail	-	front 1
6 212160 Egg	track 1
7 212170 Handle 1
8 212180 Model/Serial	plate 1
9 412310 Rivet 2
10 412250 Bolt		1/4"	x	3/4" 4
11 412320 Rivet 54
12 212190 Lid	rest 1
13 412170 Nut		1/4"	flange 28
14 412140 Carriage	bolt		1/4"	x	3/4" 18
15 412230 Machine	screw		8	-	32	x	1/2" 24
16 412300 Nut		8	-	32	flange 24
17 412330 Machine	screw		10	-	32	x	3/8" 4
18 212200 Egg	fence	mount	bracket 2
19 612140 Conveyer	motor 1
** 612150 Conveyer	motor	(air	version) 1
20 212210 Coupling 1
21 212220 Shaft	collar		3/4" 4
22 412340 Carriage	bolt		1/4"	x	1	1/4" 8
23 212230 Sprocket	shaft	drive	end 1
24 212240 Sprocket	shaft	idler 1
25 212250 Egg	chain	sprocket 2
26 212260 Bearing		3/4" 4
27 212270 Egg	chain	complete 1
28 212280 Egg	chain	strap 152
29 212290 Pin 76
30 212300 Spacer 76
31 212310 Snap	ring 152



	 33	

	
	



	 34	
	 	

       Power Scrub II
			Brush	Assemblies

Item	 Part	No. Description 	Qty
1 612110 Brush	motors 2
** 612120 Air	motor/gearbox	(air	version) 1
** 612130 Air	motor	(air	version) 1
2 312110 Spacer 6
3 412240 Bolt		1/4"	x	1	1/4"	fine	thread 6
** 412250 Bolt		1/4"	x	3/4"	(air	version) 2
4 312120 Hose	clamp 14
5 312130 Hose	coupling 2
6 312140 Dry	bay	brush	shaft 2
7 312150 Brush 4
8 312160 Roll	pin 4
9 312170 Hose	coupling 2
10 412260 Carriage	bolt		5/16"	x	1" 8
11 312180 Brush	bearing	mount	[R] 2
12 312190 Brush	bearing	mount	[L] 2
13 412180 Nut		5/16"	flange 16
14 312200 Bearing	flange 8
15 312210 Bearing 4
16 312220 Wet	bay	brush	shaft 2



	 35	
	 	



	 36	
	 	

       Power Scrub II
		Water	and	Candler	System	Assemblies

Item	 Part	No. Description 	Qty
1 512110 Cap 1
2 512120 Nipple		6" 1
3 512130 Tee 4
4 512140 Nipple		5" 4
5 512150 Nozzle 4
6 512160 Street		90	 1
7 512170 Street	tee 2
8 512180 Pressure	gauge 1
9 512190 Metering	valve 1
10 512200 Nipple		1	1/2" 1
11 512210 Solenoid	valve 1
12 512220 Female	hose	fitting 1
13 512230 Temperature	probe 1
14 412270 U-bolt 1
15 512240 Mounting	bracket 1
16 412280 Nut		1/4" 2
17 412140 Carriage	bolt		1/4"	x	3/4" 5
18 712110 Candler	body 1
19 712120 Candler	bulbs 6
20 412290 Rivet 12
21 412300 Nut		8	-	32	flange 14
22 712130 Candler	rails 2
23 412230 Machine	screw		8	-	32	x	1/2" 14
24 712140 Cover 1
25 412250 Bolt		1/4"	x	3/4" 2
26 412170 Nut		1/4"	flange 7
27 712150 Loading	runway 1
28 712160 Runway	bracket 2



	 37	

	 	



	 38	
	 	

       Power Scrub II
														Conveyer	Assembly

Item	 Part	No. Description 	Qty
1 912110 Conveyer	frame 1
2 912120 Bearing		1/2" 2
3 412170 Nut		1/4"	flange 11
4 412370 Carriage	bolt		1/4"	x	1" 4
5 912130 Shaft	collar		1/2" 7
6 912140 Sprocket		(idler) 2
7 912150 Sprocket		(smooth) 2
8 912160 Shaft	idler 1
9 912170 Shaft	drive 1
10 912180 Jack	shaft 1
11 912190 Sprocket	drive 4
12 912370 Key 4
13 912200 Bushing		1/2"	x	3/8" 3
14 912210 Bushing		1/2"	x	1/4" 2
15 912220 Drive	wheel 1
16 912230 Turntable	mount	bracket 1
17 912240 Turntable	bearing 1
18 912250 Bushing		1/2"	x	1" 2
19 912260 Gear 2
20 912270 Roll	pin 2
21 912280 Sprocket		3/4" 1
22 912290 Key 1
23 912300 Sprocket		1/2" 1
24 912310 Roller	chain 1
25 412180 Nut		5/16"	flange 2
26 412250 Bolt		1/4"	x	3/4" 2
27 412380 Carriage	bolt		5/16"	x	3/4" 2
28 412390 Carriage	bolt		3/8"	x	3/4" 4
29 412400 Nut		3/8"	flange 4
30 912380 Turnbuckle 2
31 912320 Turntable 1
32 912330 Egg	fence	(plastic) 1
33 912340 Egg	fence	(stainless	steel) 1
34 912350 Bracket 1
35 412140 Carriage	bolt		1/4"	x	3/4" 5
36 412190 Screw		8	x	3/4" 1
37 912360 Wire	Belt	® 1



	 39	
	 	



	 40	
	 	

       Power Scrub II
											Control	Panel	Assembly

Item	 Part	No. Description 	Qty
1 812110 Control	panel	box 1
2 812120 Control	panel	back 1
3 812130 DC	control	board 2
4 812140 LED	driver 1
5 812151 Terminal	block 1
** 812150 Terminal	block	(DC	version) 1
6 412350 Machine	screw		10	-	32	x	1/2" 7
7 412410 Screw		6	x	1/2" 10
8 412360 Machine	screw		8	-	32	x	3/4" 2
9 412300 Nut		8	-	32	flange 2
10 812160 Switch 2
11 812170 Switch 1
12 812180 Switch 1
13 812190 Variable	speed	control 1
14 812200 Temperature	display 1
15 812210 Fuse	holder 2
** 812220 5	amp	fuse	(not	shown) 2
16 812230 Wire	retainer 1
** 812241 Wiring	harness	(not	shown) 2



	 41	

	
	



	

	
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Power Scrub 													663	Westfall	Road,		 [P]	(937)	981-5770	

Manufacturing 	South	Salem,	Ohio	45681	 [F]	(937)	981-5769	




